


HCW-22

Ref | Catno |Description Ref | Catno |Description
2 64876 |Self tapping screw 36 85476 |Fanhousing
3 85296 |Armature ASSY 37 85736 |Steel Washer
4 85306 |BALL BEARING 608 27 41 85496 |Handle
5 65546 |Safety ring 42 84906 |CABLE SLEEVE
6 85316 |Brush holder Assy 43 65526 |LINE CORD W. GFI SWITCH
7 85326 |Carbon brush Assy 44 56116 |SCREW 4,2X13
8 65486 |Spring washer 45 84916 |CABLE CLAMP
9 65496 |Screw 46 85526 |Contact
10 85336 |Fixing plate 47 85536 |[Cilinder 4x12
11 65566 |Safety ring 48 70996 |SUPPRESSOR
12 85346 |O-Ring 22x2,5 49 85546 |Screw 4,8X22
13 85356 |Screw 4.8x38 50 85556 |Screw 4,2X16
14 85366 |BALL BEARING 601 2Z 51 85566 |[Wire
15 85706 |GEAR bearing housing HCW-22 52 84866 |FILL PART
16 85766 |Gearhouse 53 70586 |CIRCLIPS 42/1,75
17 85376 |Magnet disc 57 65086 |SEAL 1/8
18 85386 |Seal 1 58 65286 |Water hose
19 56186 |SCREW 2,9X13 59 65326 |Seal ring 1/4"
20 85756 |Output spindle 60 65316 |Water valve
21 55776 |BALL BEARING 6004 61 85276 |GARDENA COUPLING
22 85396 |[Seal 2 20x35x7 62 85596 |Handle
24 65686 |Fitting washer 63 84996 |HOSE CONNECTION
25 85406 |Spindlegear 64 85616 |Adaptor
26 85716 |Excghange ring 65 85756 |Handle connection
27 85416 |Helicoll 66 85626 |Gas spring
28 85426 |Gear seal 67 85636 |[Nut, M8
29 65006 |[BUSHING 0810 68 85646 |[Hex. bolt M8x70
30 85436 |BALL BEARING 6002 2RS 69 85656 |Hex. nut M8
31 71046 |SEAL 15X21X3 70 85036 |[IMBUS M5x20
32 85446 |Connector plate Assy 72 85746 |Water collector, black
33 85456 |Motor housing 73 85686 |Rubber closure
34 85726 |Field Assy 74 85696 |Water exhaust
35 85466 |Field screws




